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This edition of MIMS Annual Vietnam contains full prescribing
information on more than 700 products available in Vietnam, including

recently launched products not found in last year's edition.

The product monographs inMIMS Annual Vietnamare listed by brand
name in alphabetical order for ease of reference. Users of MIMS
Annual Vietnam can, thus, go directly to the Product Section (white
pages) for information on any specific products, if the brand name is
known. If the point of reference is by generic name, by manufacturer, or
by pharmacological class, the products can be located in the Generic
& Brand Name Index (blue pages), in the Manufacturers’ Index (yellow
pages), or the Pharmacological Classification Index (orange pages), all
of which are found in the front pages of MIMS Annual Vietnam, just

before the Product Section.
MIMS Annual Vietnam is also a databank on medical information. It
contains a compilation of significant contraindications, precautions, side
effects, adverse reactions and interactions of drug classes; a list of
doping drugs banned by the International Olympic Committee Medical
Commission; and NEW in this issue are: a guide to drugs in pregnancy
and lactation, an obstetric table, infant feeding/paediatric dosage details,
treatment of worm and fluke infestation, interpreting hepatitis B markers

and an infectious disease table have been added.

The cooperation and support of manufacturers and distributors in supplying
and reviewing the information contained in the Product Information

Section (white pages) have made possible the timely distribution of this
edition of MIMS Annual Vietnam. We also gratefully acknowledge the
encouragement that came from the Ministry of Health and support from the

Ho Chi Minh City Health Services.
We hope you will find MIMS Annual Vietnam helpful in your daily practice

D LY

David B. Bromilow
Publisher
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The Ministry of Health
Socialist Republic of Vietnam
138 A Giang Vo St., Ha Noi

In the change towards free market economy in Vietnam, the
pharmaceutical section is undergoing major changes and
developments. A number of new drugs, domestic as well as
imported, are now becoming available all over Vietnam.

Many of these drugs are unknown to the prescribers. The need
for accurate information in these drugs including
recommendations for their usage is apparent.

Therefore, this edition of MIMS Annual for Vietnam will become
an important source of information about the medicines available
on the market.
The MIMS Annual Vietnam is a handbook to be used in daily
practice by prescriber to function as a reference system which will
assist doctors in making more rational and safer prescribing
decisions.
The handbook will also be useful when counselling patients about
their medication, which should be an important part of medicine

practice.
e

7,

Prof. Nguyen Trong Nhan
Minister of Health




Intravenous Nutrition

NUTRISOL-S (5%)

(D-Sorbitol-added, 5% Composite Amino Acid Injection) [500ml]

THE GREEN CROSS CORPORATION

GREEN CROSS

Further information is available from:

Agents: The Representative Office of Distributor (Ho Chi Minh City) Distributor (Hanoi)
The East Asiatic Company Ltd. A/S Sapharco Drapharco
17 Ton Duc Thang Street, 2nd FI. 18 Nguyen Truong To Street, (Thang Long Pharmaceutical Company)
Ho Chi Minh City District 4. 69 Trang Thi Street
S.R. Vietnam Ho Chi Minh City Hanoi
Tel: (84-8) 290499, 290496 S.R. Vietnam S.R. Vietnam

Fax: (84-8) 225067 Tel: (84-8) 297888, 230460/459 Tel: (84-4) 257127, 258497




We welcome this issue of MIMS Annual Vietnam as a major
step towards meeting the urgent need for a drug reference in
Vietnam.

Presented in astandard format, product monographsin MIMS

Annual Vietnam are arranged in alphabetical sequence by
product name, thus, providing uniform, logically-arranged and
easy-to-use information for prescribers.
Inthe years to come, we see MIMS Annual Vietnam playing an
important role in the delivery of healthcare services in Vietnam.
Physicians practising in the country will, thus, be well-advised to
use it often in daily practice, if only to assure patient safety.

N e

/

Duong Quang Trung, M.D.
Director, Ho Chi Minh Health Services

Dean, University Training Centre for
Health Care Professionals




Looking for the best way to enter the
Vietnamese pharmaceutical market?
Want to develop distribution of your
pharmaceutical and health care
products in Vietnam?

OPV can help.

For success in the distribution of pharmaceuticals and health care
products in Vietnam, you need a strong partner. A partner who knows
the Vietnamese environment inside out. A partner who understands your
needs and requirements as an international company.

Your distribution needs in Vietnam are not foreign to us. Our focus
is also the distribution of pharmaceuticals and health care products. And
we work only on Vietnam. We have worked with leading international
companies in Vietnam over decades in the past. We are currently working
with American and European pharmaceutical and health care companies
to distribute their products in Vietnam.

Ask us about our services, from product registration, importation,
and warehousing to distribution, marketing, and local manufacturing.
We can handle all your local distribution needs in Vietnam so that you
can mind your own core business more effectively. Contact us, and we
can arrange for you to visit our facilities in Vietnam and understand what

The OPV Group
Established Since 1954

Local Capabilities for International Clients

Ho Chi Minh City, Vietnam: Tel: 84-8-296 920, Fax: 84-8-241 966
Singapore: Tel: 65-235 6729, Fax: 65-235 8276
USA: Tel: 617-738 8226, Fax: 617-738 5242

we can do for you.



Voltaren® Injection




The logical analgesic combination for all kinds of
body pain

*Mot két hgp cé logic lam gidm moi loai dau nhit cia co thé.
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ALAXAN

TABLET

Relieves muscle and joint pains, arthritis and rheumatism...fast!
**Lam giam nhanh cic con dau co’, dau khé'p, viem khdé'p va bénh thap.”

I I r I Full prescribing information available upon request. e
INC i UNITED LABORATORIES, INC.
Hhhaphatuma) X /o Saigon Pharmaceutical Co. (SAPHARCO)
THERAPHARMA, IN UNITED 13, Nglug;en Truong To(St.. ith I;.sncn s
| | | | L4 H Socialist Republic of Vietnam —iai




Decolgen

THE COMPLETE COLD FORMULA

For Fast, Effective Relief Of Flu
And All Cold Syndrome




SUSTAIN THE

Natural Foods May Not Be Enough.

NUTROPLEX

LIQUID
with Iron and Lysine ﬂ‘e@,ﬁd e

GROWTH
ENERGY
ALERTNESS

Since the growth years are a very critical period in their life, children must be equipped with
essential nutrients and vitamins to keep them in good health. More often than not, these
nutrients are not available from natural sources due to inadequate supply or faulty prepara-
tion. Thus, dietary supplementation has been a common concern.

) Full prescribing information available upon request.
> 8 UNITED LABORATORIES, INC.

MYRA PHARMACEUTICALS, INC. oo Saigon Pharmaceutical Co. (SAPHARCO)
AT UNITED 15 Nouyen Truong To St, 4th Disrict, Ho Chi Minh

Socialist Republic of Vietnam




ENERVON-C

TABLET

FOR OPTIMUM ENERGY
Cho sinh lu'c toi vu

Krebs “Energy” Cycle

ONE-A-DAY B-COMPLEX

MITH 500 mg VITAMIN.C

FOR THE PROPER USE OF
CARBOHYDRATE. PROTEIN, AND FAT

/ UNITED LABORATORIES INC.
UNITED AMERICAN PHARMACEUTICALS, INC. c i Pl 1 AP

iguyen Truong To J&Dlsnd.lln \Mnh
Socialist Republic of m




The people around here know us

Z uellig Pharma is a familiar name to hospitals, clinics, doctors and
pharmacies in the Asia Pacific region. Over the years, we've
developed the relationships and the knowledge of the pharmaceutical

and health care industries that can only come from long experience.

As a result, more than 125 multinational companies have chosen
Zuellig Pharma to distribute their products in Asia. Many of them also
count on our experience for services like local registration, manufacturing,
marketing and sales. Combining local knowledge with international

experience is what we do best.

ZUELLIG PHARMA

Zuellig Pharma Regional Office, Hong Kong Tel: (852) 845 26 77 Fax: (852) 877 56 47
F E Zuellig (Singapore) Pte Ltd  Tel: (84-8) 244 105 Fax: (84-8) 244 106



AcetylSpiramyciniab
Kyowa 00

0

DOSAGE AND ADMINISTRATION
Usually for adults, administer orally 200 mg (potency) of
acetylspiramycin daily in 4-6 divided doses. The dose
may be adjusted according to the age of patients and
severity of symptoms. @ Further information is available on request

Hong Kong Indonesia Kyowa Hakko Kogyo Co., Ltd. ' .
Tai Tong Co., Ltd. P.T. Hexpharm Jaya Head Office '
Kyowa Hakko (H.K.) Co., Ltd. o 1+6-1 Ohtemachi, Chiyoda-ku, ‘. ..

Singapore Senga Co., Ltd.
Kyowa Hakko Industry (S) Pte Lid. KYOWA



